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Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

Appendix A: 20dB Emission
Bandwidth (EBW)
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s% RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

EUT Conf. EBW [MHZ] Verdict
TM1_DH5_Ch0 0.945 Pass
TM1_DH5_Ch39 0.94 Pass
TM1_DH5_Ch78 0.934 Pass
TM2_DH5_Ch0 1.28 Pass
TM2_DH5_Ch39 1.255 Pass
TM2_DH5_Ch78 1.25 Pass
TM3_DH5_Ch0 1.295 Pass
TM3_DH5_Ch39 1.275 Pass
TM3_DH5_Ch78 1.275 Pass
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Appendix B: Carrier Frequency
Separation
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gré RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

EUT Conf. Carrier Frequency Separation [MHZ] Verdict
TM1_DH5 Hop 1.0 Pass
TM2_DH5 Hop 1.0 Pass
TM3_DH5 Hop 1.0 Pass
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Appendix C: Number of Hopping
Channel
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gré RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

EUT Conf. Number of Hopping Channel Verdict
TM1_DH5 Hop 79 Pass
TM2_DH5 Hop 79 Pass
TM3_DH5 Hop 79 Pass
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Appendix D: Time of Occupancy
(Dwell Time)
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s" RF Test Report of eSpace 7950 V100R001
Huawer FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

The Dwell Time = Burst Width * Total Hops. The detailed calculations are showed as follows:

- The duration for dwell time calculation: 0.4 [s] * hopping number = 0.4 [s] * 79 [ch] = 31.6 [s*ch];

- The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

- The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is 1600/ 6 =
266.67 [ch*hop/s];

- The hops per second on one channel: 266.67 [ch*hop/s] / 79 [ch] =3.38 [hop/s];

- The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s] * 31.6 [s*ch] =
106.67 [hop*ch];

- The dwell time for all channels hopping: 106.67 [hop*ch] * Burst Width [ms/hop/ch].

EUT Conf. Burst Width [ms/hop/ch] Total Hops [hop*ch] Dwell Time [ms] Verdict
TM1_DH5_Ch0 2.9167 106.67 311.12 Pass
TM2_DH5_Ch0 2.933 106.67 312.86 Pass
TM3_DH5_Ch0 2.9253 106.67 312.04 Pass
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Appendix E: Maximum Peak
Conducted Output Power
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s% RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

EUT Conf. Max. Peak Power [dBm] Verdict
TM1_DH5_Ch0 -2.99 Pass
TM1_DH5_Ch39 -3.22 Pass
TM1_DH5_Ch78 -3.29 Pass
TM2_DH5_Ch0 -3.20 Pass
TM2_DH5_Ch39 -3.25 Pass
TM2_DH5_Ch78 -3.30 Pass
TM3_DH5_Ch0 -2.92 Pass
TM3_DH5_Ch39 -3.20 Pass
TM3_DH5_Ch78 -3.29 Pass
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Appendix F: Conducted RF Spurious
Emission
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&" RF Test Report of eSpace 7950 V100R001
Huawer FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

In this Appendix, the “Pref” refers to the peak power level in any 100 kHz bandwidth within the fundamental
emission which is used as the reference level, the “Puw” referrers to the maximum emission power in 100
kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] - 20 [dB], see test plots
for detailed”.

EUT Conf. Pref [dBm/100 kHz] Puw [dBm/100 kHZ] Verdict
TM1_DH5_Ch0 -3.094 < Limit Pass
TM1_DH5_Ch39 -3.071 < Limit Pass
TM1_DH5_Ch78 -3.420 < Limit Pass
TM2_DH5_Ch0 -3.301 < Limit Pass
TM2_DH5_Ch39 -3.071 < Limit Pass
TM2_DH5_Ch78 -3.412 < Limit Pass
TM3_DH5_Ch0 -3.296 < Limit Pass
TM3_DH5_Ch39 -3.057 < Limit Pass
TM3_DH5_Ch78 -3.403 < Limit Pass
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4 Agilent Freq/Channel

Fef 18 dBm #Atten 20 dBE - :;j Center Freq

PASS [IMIT1

1.1656006806 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 111511-1-1 kHz #BH 380 kHz

Sweep 2171 ms €

Copyright 2000-2011 Agilent Technologies
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4 Agilent Freq/Channel

FE::?' 18 dBm #Atten 20 dBE rn. Center Freq

o [ PRSS LIMITL

2.40000006 GHz

1
StartFreq
2.30000000 GHz

Stop Freq
2.50000000 GHz

CF Step
2B.BEBRBEE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

A kHz
Copyright 2000-2011 Agilent Technologies
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4 Agilent Freq/Channel

T e g AR PN Center Freq
Re 1_:.1._.1 "iE.'l..—.n #fitten 20 dB 4B L4 C000006 Cla

LIMIT1

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kiz #UBH 388 kHz

Copyright 2000-2011 Agilent Technologies

2.8 TM3_DH5_Ch39

2.8.1 Pref
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Atten 16 dE

# I|_|I E: H
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4 Agilent Freq/Channel

FH- 18 dBm #Atten 28 dB | 51.8 Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
@.00000008 Hz
'.'Iu‘m.“ﬂ-., ik »

I .Ih' 11|-f‘||1.||] .. e '|.|'|” I.Il' 'r||” . "II H'I, 'I”,\.q',. Ly |r-'|_r'll1|" el |Jﬂ||n||l I“II.J l'll-'- Signal Track
On Off

#\BH 3 kHz Sweep 13
Cupyrlght 2008-2011 Agilent Technologies
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4 Agilent Freq/Channel

£ 18 AR Frran 36 AR ey M8 CenterFreq
F.._.. l::l._] ._JE.mI #Atten 20 dBE 15 0750000 MHe
PASS LIMIT1

Start Freq
OC Coupled | RsRaTo IS5l R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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4 Agilent Freq/Channel

Ref 16 dBEm #Atten 28 dB ;i - Center Freq

PASS [IMIT1

1.1656006806 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 111511-1-1 kHz #BH 380 kHz

Sweep 2171 ms €
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4 Agilent Freq/Channel

Ref 18 dBm #Atten 20 dB EESSTYRE | Center Freg

PASS LIMIT1

2.40000006 GHz

StartFreq
2.30000000 GHz

Stop Freq
2.50000000 GHz

CF Step
2B.BEBRBEE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

. WA kHz
Co hnologies
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4 Agilent Freq/Channel

10 B PP gl Center Freq
Re 1_:.1._.1 "iE.'l..—.n #fitten 20 dB 4B L4 C000006 Cla

LIMIT1

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kiz #UBH 388 kHz

Copyright 2000-2011 Agilent Technologies

2.9 TM3_DH5_Ch78

2.9.1 Pref
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Atten 16 dE

e e
’ Ill" o

# I|_|I E: H
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4 Agilent Freq/Channel

Ref 10 dBr sAtten 20 dB EPYEYEQNM  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

h P IR | - . = .
Ly |lrr’l,l|h|. I '|J"||| g |r; ol l, Hl"rlll “IIT'PI' J"IL"II,II"]_J‘- .| I‘| |I ;| I 1 rflrﬁ, h _.-H ||| |." it 'y _..lurl,‘l Irﬂll Slgnal T ra ck

On Off

#\BH 3 kHz Sweep 13
Cupyrlght 2008-2011 Agilent Technologies
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4 Agilent Freq/Channel

W Aeran 30 AR " e Center Freq
F.._.. l::l._] ._JE.mI #Atten 20 dBE 5 15 0750000 MHe
PASS LIMIT1

Start Freq
OC Coupled | RsRaTo IS5l R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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4 Agilent Freq/Channel

Ref 16 dBm #Atten 20 dB Ry TP Center Freq

PASS [IMIT1

1.1656006806 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 111511-1-1 kHz #BH 380 kHz

Sweep 2171 ms €
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4 Agilent Freq/Channel

Ref 18 dBm #Atten 20 dB BT  Center Freq

PASS LIMIT1

2.40000006 GHz

StartFreq
2.30000000 GHz

Stop Freq
2.50000000 GHz

CF Step
2B.BEBRBEE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Cupyrlght 2008-2011 Agilent Technulugles
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4 Agilent Freq/Channel

10 B PP Ml Center Freq
Re 1_:.1._.1 "iE.'l..—.n #fitten 20 dB 4B L4 C000006 Cla

LIMIT1

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kiz #UBH 388 kHz

Copyright 2000-2011 Agilent Technologies
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Appendix G: Radiated Emissions in
the Restricted Bands
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&" RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950

Security Level: Public

1 Result Table

The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts according to

the test site settings, which are:

- (Part 1): Test range of “30 MHz to 1 GHZ”,

- (Part 2): Test range of “1 GHz to 3 GHZ”,

- (Part 3): Test range of “3 GHz to 18 GHZz", and
- (Part 4): Test range of “18 GHz to 26.5 GHZ".

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,

the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

Test Range EUT Conf. Emissions Verdict

30 MHz to 1 GHz TM1_DH5_Ch78 (Worst Conf.) < Limit Pass

1 GHz to 3 GHz TM1_DH5_Ch0 < Limit Pass
TM1_DH5_Ch39 < Limit Pass
TM1_DH5_Ch78 < Limit Pass
TM2_DH5_Ch0 < Limit Pass
TM2_DH5_Ch39 < Limit Pass
TM2_DH5_Ch78 < Limit Pass
TM3_DH5_Ch0 < Limit Pass
TM3_DH5_Ch39 < Limit Pass
TM3_DH5_Ch78 < Limit Pass

3 GHz to 18 GHz TM1_DH5_ChO0 (Worse Conf.) < Limit Pass
TM1_DH5_Ch39 (Worse Conf.) < Limit Pass
TM1_DH5_Ch78 (Worse Conf.) < Limit Pass

18 GHz t0 26.5 GHz | TM1_DH5_Ch78 (Worst Conf.) < Limit Pass

Report No: SYBH(R)00797929EB-1

Huawei Proprietary and Confidential
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Huawer FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

2 Result Plot
2.1 Test range of “30 MHz to 1 GHz”
211 TM1_DH5_Ch78 (Worst Conf.)

Level [dBfiE/m]
80

70

60

50

40 k
30 Xx A AN hM | oy | M.

IR STEN AL I

10

0
30M 50M 70M  100M 200M 300M 500M 700M 1G
Frequency [Hz]

x  MES R2012102404 fin

—— MES R2012102404 _pre

— LIM FCC B_RE_3m FCC ClassB, field strength
—LIM FCC B_RE_3m_4dB FCC ClassB, field strength

MEASUREMENT RESULT: "R2012102404_fin"
2012-10-25 4:20
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg

32.580000 32.60 14.8 40.0 74 QP 100.0 164.00 VERTICAL
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Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950

Security Level: Public

2.1.2 TM1_DH5_Ch70 (new Testing considering the new AC/DC adapter; Worst Conf.)

Level [dBTi/m]

50 r
‘ I
40 } / 1 i ‘
30 ~ I = fod] t. b w‘.\ k ‘J"A'\ui\fw’ﬂ\&m"' ““‘r‘lv‘v‘l‘ ‘ : ‘ | ‘ ‘n!‘ THiov, \'
,\v\ L [ A‘W“"}““M -\M‘y"‘;\f »“\(‘ MMW\LML o 1L
Frequency [Hz]
MEASUREMENT RESULT: "R121219R01_fin"
2012-12-19 9:55
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBpV/m dB cm deg
150.000000 32.80 -14.1 43.5 10.7 QP 151.0 175.00 HORIZONTAL
600.000000 36.20 -2.9 46.0 9.8 QP 100.0 249.00 VERTICAL
700.020000 42.90 -1.3 46.0 3.1 QP 100.0 137.00 HORIZONTAL (***)

(***): The little-margins emissions beyond 500 MHz are from the “Bluetooth System Simulator”,
which should be exempted from the results. The emissions plot only for the “Bluetooth System

Simulator” is showed as below:

Marker: 700.464 MHz

Level [dBFi/m]

45.79 dBfii/m

80

70

60

50

40

30

w-JLVJ.M\;WNJWWW o

20 A _ "
/ / N Ol Mrw I,

- / Wi A
S

10

30M 50M 70M 100M
Frequency [Hz]

MES R121219R55_pre
LIM FCC RE ClassB 3m  FCC ClassB, field strength
LIM FCC_RE_B_3m-4dB  FCC ClassB, field strength

200M

300M

500M

700M 1G
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

2.2 Testrange of “1 GHz to 3 GHz”

2.21 TM1_DH5_Cho

Level [dBfiE/m]
110
100
80
60 ‘
‘ ﬂ . b smesinsatl
WMMWMMNMW (et M
w
40
I —
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
—— MES R2011022617_pre
—— MES R2011022617_pre2
— LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit

2.2.2 TM1_DH5_Ch39
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public
Level [dBfiE/m]
110
100
80
60
) i MWMWWWWWW\M
MMWWWWWW A
WWWMWMWMW
L‘w
40
I —
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
— MES R2011022616_pre
—— MES R2011022616_pre2
——LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit
2.2.3 TM1_DH5 _Ch78
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Level [dBfiE/m]
110

100

80

60
| A L it MM’W\/MMM""‘NVN
(i

TIPS i T

40

20

0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]

x  MES R2011022618_fin

+ MES R2011022618_fin2
MES R2011022618_pre
—— MES R2011022618_pre2

2.2.4 TM2_DH5_Cho
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950

Security Level: Public

Level [dBfiE/m]
110

100

80

60

A . (‘ A
¥

TS TR AT LV Ay | el

40

20

0
1G 1.5G

2G 2.5G
Frequency [Hz]

3G

— MES R2011022619 pre
—— MES R2011022619 pre2
——LIM FCC B_RE_26G Pk
——LIM FCC B_RE_26G Av

Field Strength QP Limit
Field Strength QP Limit

2.2.5 TM2_DH5_Ch39
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public
Level [dBfiE/m]
110
100
80
60
ol o " MAWWWNWMWM«)M
WWMWWWWMWWV N '
Lw
40
——
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
—— MES R2011022621 pre
—— MES R2011022621 pre2
——LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit
2.2.6 TM2_DH5 Ch78
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public
Level [dBfiE/m]
110
100
80
60
e s e e
WWMWWWWWM
pw
40
I
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
—— MES R2011022622 pre
—— MES R2011022622 pre2
——LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit
2.2.7 TM3_DH5_ChO
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Level [dBfiE/m]
110

100

80

Il Y - LR W AAWMWAAM‘W
2 Uik 2V \" v

40

20

0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]

x  MES R2011022623_fin

+ MES R2011022623_fin2
MES R2011022623_pre
—— MES R2011022623_pre2

2.2.8 TM3_DH5_Ch39
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nuawelr FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public
Level [dBfiE/m]
100
80
60
,  hrrnssrin s
e T P o=l
WWWWMMAWW
LT
40
]
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
—— MES R2011022624 pre
—— MES R2011022624 pre2
——LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit
229 TM3_DH5 Ch78
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Security Level: Public

Level [dBfiE/m]
110
100
80
60
NI P ke A
WVWWWWVWWW(\W‘ W
_m
40
]
20
0
1G 1.5G 2G 2.5G 3G
Frequency [Hz]
—— MES R2011022625 pre
—— MES R2011022625_pre2
——LIM FCC B_RE_26G Pk Field Strength QP Limit
—LIM FCC B_RE_26G Av Field Strength QP Limit

2.3 Test range of “3 GHz to 18 GHz”
2.31 TM1_DH5_ChO (Worse Conf.)

(1) PK
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Level [dBTi/m]

80

70

60

) WWW@@@W S MTM-

40 PR NNESSS Vst

30

20

10

0
4G 5G 6G 7G 8G 10G 18G

3G
Frequency [Hz]

MES FCC121219R10_red

MES _15C_WF2_1G-3G_A RMS

MES _15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_PK Voltage PK Limit

>

MEASUREMENT RESULT: "FCC121219R10_red"

2012-12-19 12:11
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg
17772.000000 58.80 27.9 74.0 152 - 100.0 180.00 VERTICAL
(2) AV
Level [dBFii/m]
60 l i ] ] il ] I

Frequency [Hz]

MES FCC121104212_red

MES _15C_WF2_1G-3G_A RMS

MES —15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_AV  Voltage AV Limit

>

MEASUREMENT RESULT: "FCC121104212_red"”

2012-12-19 13:12
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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Security Level: Public

MHz  dBpV/m dB dBpV/m dB cm deg

4804.080000 42.90 9.0 54.0 M1 - 100.0 180.00 HORIZONTAL

Level [dBfi#/m]

80

70

60

50

40

30

20

10

0
5.326G 5.36G 5.38G 5.4G
Frequency [Hz]

MES FCC121104213_red
MES _15C_WF2_1G-3G_A RMS

MES —15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_AV  Voltage AV Limit

>

5.426G

MEASUREMENT RESULT: "FCC121104213_red"”

2012-12-19 13:24

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg
5376.000000 30.70 10.7 54.0 233 - 100.0 90.00 HORIZONTAL
2.3.2 TM1_DH5_Ch39 (Worse Conf.)
(1) PK
Lovel (B
: T

30

20

10

3G 4G 5G 6G 7G 8G 10G
Frequency [Hz]

MES FCC121219R20_red
MES _15C_WF2_1G-3G_A RMS

MES —15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_PK Voltage PK Limit

>

18G
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Security Level: Public

MEASUREMENT RESULT: "FCC121219R20_red”
2012-12-19 14:05
Frequency Level Transd Limit Margin Det.
MHz  dBpV/m dB dBpV/m dB

17856.000000 59.30 285 74.0 147 -

(2) AV

Height Azimuth Polarization

200.0

cm deg

180.00 HORIZONTAL

Level [dBfi&/m]

80

70

60

50

40

30

20

10

0
4.832G 4.86G 4.88G
Frequency [Hz]

MES FCC121104217_red

MES _15C_WF2_1G-3G_A RMS

MES _15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_AV  Voltage AV Limit

4.9G6

4.932G

MEASUREMENT RESULT: "FCC121104217_red"”

2012-12-19 14:15

Frequency Level Transd Limit Margin Det.

Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg
4882.080000 35.80 9.3 54.0 18.2 - 200.0 0.00 VERTICAL
2.3.3 TM1_DH5_Ch78 (Worse Conf.)
(1) PK
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Level [dBfi&/m]

80

70

60

* SR e PEURGY PR WWWWW

40

30

20

10

0
3G 4G 5G 6G 7G 8G 10G 18G
Frequency [Hz]

MES FCC121219R30_red
MES _15C_WF2_1G-3G_A RMS

MES _15C_WF2_1G-3G_ARMS

LIM 15C_WF2_1G-26G5_PK Voltage PK Limit

>

MEASUREMENT RESULT: "FCC121219R30_red"

2012-12-19 14:39
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg
17748.000000 59.10 27.7 74.0 149 - 100.0 270.00 HORIZONTAL
(2) AV

Level [dBTi§/m]
30 Xl\

Frequency [Hz]

MES FCC121104218_red
MES _15C_WF2_1G-3G_A RMS

MES _15C_WF2_1G-3G_A RMS

LIM 15C_WF2_1G-26G5_AV  Voltage AV Limit

>

MEASUREMENT RESULT: "FCC121104218_red”

2012-12-19 14:49
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public
MHz  dBpV/m dB dBpV/m dB cm deg
4960.080000 33.00 9.5 54.0 21.0 -- 100.0 270.00 VERTICAL
Report No: SYBH(R)00797929EB-1 Huawei Proprietary and Confidential Page 111 of 124

Copyright © Huawei Technologies Co., Ltd.



s% RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950

Security Level: Public

2.4 Test range of “18 GHz to 26.5 GHz”

241 TM1_DH5_Ch78 (Worst Conf.)

Level [dBfi#/m]

80

70

60

50

40

30 PRI T

WWW‘A“"VAU‘W" M

20

10

18G 19G 20G 21G 22G 23G
Frequency [Hz]

24G

25G 26G

—— MES RH2011032120_pre
— MES RH2011032120_pre2
— LIM FCC B_RE_26G Pk
—LIM FCC B_RE_26G Av

Field Strength QP Limit
Field Strength QP Limit

Report No: SYBH(R)00797929EB-1 Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 112 of 124




syé RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

Appendix H: Receiver Spurious
Emissions

Report No: SYBH(R)00797929EB-1 Huawei Proprietary and Confidential Page 113 of 124
Copyright © Huawei Technologies Co., Ltd.



s'& RF Test Report of eSpace 7950 V100R001
Huawer FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

1 Result Table

The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts according to the
test site settings, which are:

- (Part 1): Test range of “30 MHz to 1 GHZz”, and

- (Part 2): Test range of “1 GHz to 8 GHZz".

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,
the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions
records”.

Test Range EUT Conf. Emissions Verdict
30 MHz to 1 GHz RX < Limit Pass

1 GHz to 8 GHz RX < Limit Pass
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Security Level: Public

1 Result Plot

1.1 Test range of “30 MHz to 1 GHz”

111 RX

Level [dBfii/m]
80

70

60

50

40 ‘

I S L~ )|

20 - — A

Il Ay L
R
! b”"‘,w‘«“ ]

X
LN | ‘
Wl LT ' ;

YWW [

10

30M 50M 70M 100M
Frequency [Hz]

MES R121219R02_fin

MES R121219R02_pre

LIM FCC RE ClassB 3m  FCC ClassB, field strength
LIM FCC_RE_B_3m-4dB  FCC ClassB, field strength

200M

300M

500M

700M 1G

MEASUREMENT RESULT: "R121219R02_fin"

2012-12-19 10:25
Frequency Level Transd Limit Margin
MHz  dBpV/m dB dBpV/m

30.000000 28.30 -5.5 40.0 11.7
300.000000 39.40 -9.0 46.0 6.6
375.000000 39.20 -6.7 46.0 6.8
450.000000 39.10 -5.4 46.0 6.9
700.020000 45.90 -1.3 46.0 0.1

Det.
dB

QP
QP
QP
QP
QP

Height Azimuth Polarization

100.0
100.0
100.0
119.0
100.0

cm

9.00
102.00
168.00
351.00
216.00

deg

VERTICAL
VERTICAL
VERTICAL
VERTICAL
VERTICAL

(***)

(***): The little-margins emissions beyond 500 MHz are from the “Bluetooth System Simulator”,
which should be exempted from the results. The emissions plot only for the “Bluetooth System

Simulator” is showed as below:
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Security Level: Public

Marker:

Level [dBFi/m]
80

700.464

MHz

45.79 dBH/im

70

60

50

40

30

20

i

o dall,

«n-JMlMW‘»»mJWWW mwml,w«wJ ATl

10

——

30M

50M

MES R121219R55_pre
LIM FCC RE ClassB 3m  FCC ClassB, field strength
LIM FCC_RE_B_3m-4dB  FCC ClassB, field strength

70M

100M

200M 300M

Frequency [Hz]

500M 700M 1G

1.2 Test range of “1 GHz to 8 GHz”

121 RX

Level [dBFi&/m]
80

70

60

50

40

30 —

, P e

NV b

PPRPRTEVLL [ T Gadian

20

| ‘ TN ‘\ ] PR T
T A A 7 i

10

>

MES R121219R01_fin
MES R121219R01_pre
LIM FCC RE ClassB 3m  FCC ClassB, field strength
LIM FCC_RE_B_3m-4dB  FCC ClassB, field strength

Freq

3G 4G
uency [Hz]

5G 6G 8G

MEASUREMENT RESULT: "R121219R01_fin"

2012-12-19 11:14

Frequency
MHz

1200.000000
1900.000000
4605.000000
7847.000000

Level
dBuV/m

36.60
39.30
40.80
33.30

deg

HORIZONTAL
HORIZONTAL
VERTICAL

Transd Limit Margin Det. Height Azimuth Polarization
dB dBpV/m dB cm
-5.9 53.9 173 AV 100.0 197.00
-2.3 53.9 146 AV 100.0 136.00
7.8 53.9 131 AV 109.0 217.00
11.9 53.9 20.6 AV 200.0 11.00

VERTICAL
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Appendix I: AC Power Line
Conducted Emissions
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- -
HUAWEI

Security Level: Public

1 Result Table

In this Appendix, only the test results and plots under the worst case can be reported.

EUT Conf.

Maximum Emissions

Verdict

TM1_DH5_Ch39

Not found obvious spikes or see marked spikes on plots and listed

emissions records.

Pass
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FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950

Security Level: Public

2 Result Plot

2.1 TM1_DH5_Ch39

80
70

Voltage with 4-Line-LISN

60 I EN (55022 Vol tage ClassB QP
L 50 I EN|55022] Voltage CllassB AV
S
®
3
20
1
0+ t t —t—t——— t t —t—t——— t i
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth PE Line Corr. Margin Limit Comment
(MHz) (dB nV) Time (kHz) (dB) (dB) (dB uV)
(ms)
0.199500 41.7 1000.0 9.000 | GND | L3 10.5 21.8 63.5
0.280500 37.8 1000.0 9.000 | GND | L3 10.5 22.8 60.6
0.424500 41.2 1000.0 9.000 | GND 10.4 16.1 57.3
0.739500 41.0 1000.0 9.000 | GND 10.4 15.0 56.0
2.128305 40.5 1000.0 9.000 | GND 10.4 15.5 56.0
5.137298 36.0 1000.0 9.000 | GND | L3 10.4 24.0 60.0
Final Result 2
Frequency Average Meas. Bandwidth PE Line Corr. Margin Limit Comment
(MHz) (dB 1 V) Time (kHz) (dB) (dB) (dB nV)
(ms)
0.249000 34.1 1000.0 9.000 | GND | N 10.5 17.4 51.5
0.442500 35.0 1000.0 9.000 | GND | N 10.4 11.9 46.9
0.658500 34.7 1000.0 9.000 | GND | N 10.4 11.3 46.0
0.991042 35.2 1000.0 9.000 | GND | N 10.4 10.8 46.0
1.550752 35.8 1000.0 9.000 | GND | N 10.4 10.2 46.0
5.544638 28.8 1000.0 9.000 | GND | L3 10.4 21.2 50.0

Report No: SYBH(R)00797929EB-1

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 119 of 124




gré RF Test Report of eSpace 7950 V100R001
Huawel FCC ID: QIS-IPP7950, IC ID: 6369A-IPP7950 Security Level: Public

Appendix J: Photos of Test Setups
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3 Test Setup 2

3.1 Radiated Emissions in the Restricted Bands

3.1.1 Measurement Setup from 30 MHz to 1 GHz

3.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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3.2 Receiver Spurious Emissions (Radiated)

(Not applicable)
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4 Test Setup 3

END
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